
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
into account the activity in the three beds are as follows: 

US/RAS/92/120 - Feb 2000/Feb 2001 
File n° 45676 
Y•\COMMUN\AFFAIRES\SEA\CTCIENV\PDU\COMMONIFINREP02.DOC 

5/42 10/05/01 



Flow 80D5 COD offer Elimination rate Specific elimination 
Rate offer Q/m2/d 

Month m3/d mg/I mQ/I 80D5 COD 80D5 COD 

AUG. 2000 55,81 696 1935 71,8% 46,5% 15,7 28,8 

SEP.2000 58,00 684 2035 76,6% 61,3% 16,3 39,2 

OCT.2000 53,76 497 1640 75,1% 57,6% 11,8 30,0 

NOV.2000 48,24 593 1900 82,6% 60,9% 13,8 32,7 

DEC.2000 49,83 615 1838 83,4% 59,1% 14,3 30,7 

It can be seen that the results obtained are not so high than in Melvisharam. It is 
probably due to the low biodegradability of the effluent processed, as the 
COD/80D5 ratio is 3.03 for the five months in PKL and 2.6 for the results from 
August 1999 up to December 2000. For the last two months of 2000, where the 
results of Melvisharam are very good, the COD/80D5 ratio is 1.8 for November and 
2.1 for December. These ratios are not very common for tannery effluent and they 
can be seen mostly with domestic sewage. 

The ratios, in terms of pollution eliminated per square meter are not very high and 
the objective for the next month could be to increase the quantity of effluent to be 
sent in the reed beds. However as half of the effluent is coming from secondary 
treated effluent, it can be stated that the remaining COD is hardly degradable. If we 
take into account only the COD brought with primary effluent, that is to say 75 % of 
the total COD offer, the percentage of degradation is higher and it has reached 
83 % of the COD in December, much more than the value of 59.1 %. So it would be 
highly interesting as 80D5 of the secondary effluent is very low, to test the recycling 
of the outlet of reed beds by pumping and send one third of the flow in each bed, 
jointly with the primary treated effluent. The recycling rate of the reed beds could be 
around 50 %. 

Melvisharam reed beds 

The Melvisharam reed bed planted mostly with typha, is in good growing conditions. 
Reeds are green and the pollution elimination results are quite impressive, mainly 
for the last months. The last results are indicated in the following table: 

US/RAS/92/120 - Feb 2000/Feb 2001 
File n° 45676 
Y:ICOMMUNIAFFAIRESISEAICTC\ENV\PDUICOMMONIFINREP02.DOC 

6/42 10/05/01 



Flow BODs COD offer Elimination rate Specific elimination 
Rate offer g/m2/d 

Month m3/d mg/I mg/I BODs COD BODs COD 

AUG.1999 46,6 800 1808 46% 41% 12,2 24,5 

SEP.1999 44,3 753 1729 87% 76% 20,5 41,4 

OCT.1999 32,6 731 1667 93% 82% 15,7 31,7 

NOV.1999 34,3 681 2044 94% 80% 15,6 39,5 

DEC.1999 46,3 685 1866 91% 70% 20,4 42,8 

JAN .2000 47,5 753 2186 92% 72% 23,3 52,6 

FEB.2000 34,5 795 2014 90% 73% 17,4 35,6 

MAR.2000 21,2 666 2270 88% 73% 8,8 24,9 

SEP.2000 21,1 318 1275 89% 70% 9,6 32,9 

OCT.2000 15,9 431 1278 84% 73% 9,3 24,5 

NOV.2000 39,8 694 1253 92% 78% 41,0 64,4 

DEC.2000 47,5 649 1347 93% 78% 45,1 81,6 

The quantity of effluent to be delivered to this reed bed could be progressively 
increased up to 100 m3 per day. 

A new proposal is being prepared to upgrade the existing reed bed in order to 
minimise the impact of suspended solids coming from the clarifloculator, improve 
the hydraulic distribution within the bed, improve the overall aspect of the reeds, 
modify the outlet scheme to recycle an important part of the effluent. All these 
elements are included in a proposal prepared by The Solution Centre from Cochin. 

Ranipet experiment 

The results of this small experimental reed bed used as a tertiary treatment are 
good, but not so high in quality when compared to the physico-chemical treatment. It 
is however interesting to note that phragmites have demonstrated a good ability to 
grow in such a saline effluent exceeding 10,000 mg/I in TDS and 5,000 in chloride. 
Although not showing the same development, trema and typha are also in good 
conditions. No further development is foreseen in Ranipet for the moment. 
Nevertheless, the performances for six months experiment (June to December 
2000) have shown a removal rate of 40 % for COD giving a final value of 235 mg/I, 
and an elimination rate of 54 % for BOD5 with a final value of 12 mg/I. These two 
values are within the limits of Tamil Nadu legislation. 

Sidco experiment 

The reed bed was issued from the conversion of sand filter (size: 11 m x 5 m x 
1.15 m) into an experimental reed bed and regular feeding and monitoring were 

US/RAS/92/120 - Feb 2000/Feb 2001 7/42 10/05/01 
File n° 45676 
Y:ICOMMUNIAFFAIRESISEAICTCIENV\PDUICOMMON\FINREP02.DOC 



done from 20 August 1998 onwards. Out of 22 m3 total capacity 4.4 m3 of effluent is 
withdrawn on batch wise basis every morning from the filled up bed and an equal 
quantity of treated effluent is fed from CETP to maintain about 5 days retention 
time. 

Out of the two varieties planted, Typha survived and fresh shoots started coming 
but the Sachharum almost died completely. Salient analytical values are given 
hereafter: 

Parameter Unit Influent to reed Effluent from reed Elimination 
bed bed % 

Average value Average value 

pH 7.55 7.4 

TS mg/I 4455 4420 1% 

TDS mg/I 4410 4420 0% 

TSS mg/I 155 45 71% 

Chlorides mg/I 810 810 0% 

Sulphides mg/I BDL BDL 

Sulphates mg/I 1010 1005 0% 

COD mg/I 314 146 54% 

D.O. mg/I 2.3 2.4 -4% 

The fill and draw system is operated in good condition with 5 days detention time, 
but no new development was discussed and no extension of the reed bed is 
foreseen. From April 99 to December 2000, the performances on secondary treated 
effluent are 40 % removal of COD (228 mg/I), 52 % for BOD5 (13 mg/I) and 88 % for 
colour removal (85 Pt-Co units). 

Conclusion 

This technology is more adapted to small-scale tanneries and can replace with good 
results the biological treatment step. Energy savings and absence of permanent 
control are the main benefits of this technology. Although the investment is_ low, the 
area required by the treatment may sometimes be difficult to find for tanneries 
located inside a cluster. 

This technology can hardly be considered as a very interesting option for tertiary 
treatment, except for colour removal of vegetable tannery effluent. This technology 
does not support the shock loads and is necessarily a second step of treatment 
after a primary physico-chemical treatment. 

US/RAS/92/120 - Feb 2000/Feb 2001 
File n° 45676 
Y:\COMMUN\AFFAIRES\SEAICTCIENV\PDU\COMMONIFINREP02.DOC 

8/42 10/05/01 



3.2. PDU/2A TDS Removal with Reverse Osmosis 
Tannery effluent being processed through physico-chemical (primary) and biological 
(secondary) treatment are containing very high level of total dissolved solids TDS 
that cannot be removed through classical waste water treatment. Evaporation can 
be used, but with artificial heating the energy spent brings very high. Natural 
evaporation requires very large ground surface and evaporated water cannot be 
recovered. Membrane technologies, and mainly reverse osmosis RO, are adapted 
to separate TDS from water. 

The objective of this POU was to test RO technology with treated tannery effluent 
and to evaluate the achievable results, advantages and problems of the technology 
and costs of such a process. 

A pilot plant was installed in a tannery having its own effluent treatment plant with a 
physico-chemical and a biological treatment. This pilot plant was designed to 
process 1 m3/h of secondary treated effluent. The processed effluent had the 
average analytical values: 

Parameters Average value Range 

pH 7.8 6.7-8.2 

Total Suspended Solids mg/I 212 145-234 

Total Dissolved Solids mQ/I 5010 3040-6110 

8005 mg/I 62 38-72 

COD mg/I 412 175-510 

Chlorides mg/I 1020 810-1840 

Total hardness mg/I 1750 1400-1904 

The pilot plant was installed by ACS Company. It consists of the following 
equipment 

• a raw water collection tank of 1 m3 

• a centrifugal closed impeller raw water pump of 0.75 kW (capacity 2 m3/h) 

• an inlet water tank of 0.5 m3 

• a centrifugal closed impeller raw water pump of 1.5 kW (capacity 3 m3/h) 

• a multi-grade filter 100 I with garnet and anthracite media (capacity 4 m3/h) 

• two photo-chemical oxidiser in series with UV lamps 

• an activated carbon filter 100 I with granular activated carbon (capacity 4 m3/h) 

• a softener 100 I with strong acid cation resin (capacity 6 m3/h) 

• four chemical dosing units (100 I) with dosing pumps (1 l/h) for hydrochloric acid, 
antioxidant, antiscalant and hydrogen peroxide 

US/RAS/92/120 - Feb 2000/Feb 2001 
File n° 45676 
Y:ICOMMUNIAFFAIRESISEA\CTC\ENV\PDU\COMMON\FINREP02.DOC 

9/42 10/05/01 



• a cartridge filter of 28 I with 5µ mesh for 3 m3/h 

• two 500 I intermediate storage tanks 

• a high pressure (15 kg/cm2
) piston pump 2.25 kW (capacity 3 m3/h) 

• two spiral wound nanofiltration units (10 Angstrom pore size) tubes for 15 l/m2/h 

• a high pressure (35 kg/cm2
) piston pump 4 kW (capacity 3 m3/h) 

• two spiral wound reverse osmosis units (0.2 Angstrom pore size) tubes for 30 
l/m2/h 

• a permeate collection tank of 1000 I 

For six months the pilot was operated during eight hours per day (one shift) and no 
major problem occurred except a failure in the sealing of the membrane in the tube, 
probably due to the hydrogen peroxide needed to oxidise organic residual matters. 
The addition of this chemical was deleted and after several months of operation, it 
was possible to establish a material balance giving around 75 % of recovered float 
with less than 400 mg/I of TDS. 

With 24 hours operations, the material balance is lower and 70 % of the processed 
effluent can be recovered and used in tannery process, at dyeing stage, without any 
problem. With longer experiment clogging problems of the membrane are occurring 
and it is necessary to find new procedures to clean the membrane. The 
management of the rejects of the membrane and of the effluent of the regeneration 
effluent from the softener have to be taken into account as the material balance 
have shown their high incidence in the process. 

After three months of 24 hours operations some clogging was observed on 
nanofiltration membrane. However, one part of responsibility can be given to 
misfunctioning of the ETP lacing the animal of unfixed dye. 

Site visit at ATH tannery 

During this visit, it was possible to see the RO system in operation. Data are well 
recorded and it was possible to see the latest results obtained. The system is 
operated 8 hours per day and average value of TDS obtained in the permeate is 
around 500 mg/I (between 450 and 550 mg/I), starting from an effluent with 5000 
mg/I. Pressure in R01 is about 10 to 15 bars and in R02 from 15 to 20 bars. When 
pressure increases, a cleaning of the membrane is done. This comes every 3 days 
(after 24 hours of operations). Regeneration of the softener is operated every day 
and lasts one hour. The permeate recovery rate is between 70 to 75 %. All control 
equipment is running in good conditions, including inlet and outlet electromagnetic 
flow meters. 

These recovery rates were confirmed during a joined trial with ACS, CLRI and 
RePO, on 23-24 October 2000. The objectives of this test were: 

• To measure the flow rates at various sections of the unit to prepare the water 
balance in the operation of the system 

• To collect a final set of samples 

US/RAS/92/120- Feb 2000/Feb 2001 
File n° 45676 
Y:ICOMMUN\AFFAIRESISEAICTCIENVIPDU\COMMONIFINREP02.DOC 

10/42 10/05/01 



• To observe the general operation conditions 

The following conditions were confirmed: 

• TDS inlet and outlet are respectively from 5000-5500 to 100-350 mg/I 

• Total running time of the plant was 30 hours 

• Backwashing of pressure filter and activated carbon filter was done two 
times during the trial period for 5 minutes each. 

• The membrane flushing was done using around 200 litres each of permeate 
water, which has been retained in the IST-1 and IST-2 for further operations. 

• The total inflow during the period was 22 m3. 

• The total reject was 4.92 m3. The backwash water represented 832 litres. 

• 200 litres were used for the cleaning of the membranes. 

• The miscellaneous losses are estimated at around 0.5 m3
. 

• The total quantity of water rejected was 6.46 m3 and estimated permeate 
quantity was 15.55 m3

, which indicates a recovery rate of 70. 7%. 

The following values have been set up for RO treatment : 

of water treated 20 h o eration 

Average of water recovered 20 h o eration 154 

Cost of o eration US$/da 137.2 

Cost o of water treated US$/m3 0.62 

Cost o of water recovered US$/m3 0.89 

Compared to the purchase value of fresh water bought by tanners for dyeing 
purposes in south of India (around 0.72 US$ per m3), it can be said that the cost of 
recovery is 24 % higher than the cost of fresh water. However, the water purchased 
has a TDS content of 1500 to 1750 mg/I instead of 300-400 mg/I for RO recovered 
water. Taking into account the purchase cost for good quality water, the real cost of 
treatment for TDS is only 0.89 - 0.72 = 0.17 US$ per m3 of water recovered. 

It is also necessary to take into account the reject volume from RO. However the 
salt quality of the reject is quite high and evaporation gives the possibility to recover 
some salt that could be used for hide and skins preservation. 

Conclusion 

The experiments, performed at industrial scale in an Indian tannery, have proven 
the technical feasibility of the RO process for TDS elimination. However several 

US/RAS/92/120 - Feb 2000/Feb 2001 
File n° 45676 
Y:ICOMMUNIAFFAIRESISEAICTCIENV\PDU\COMMON\FINREPD2.DOC 

11/42 10/05/01 



problems occurring during the experiment have demonstrated that the membrane 
life can hardly exceed one year and half. Even in these conditions, the economical 
viability of the project is not far to be demonstrated taking into account the heavy 
impact of TDS in south of India. However, the main difficulty concerns the high 
volume of the reject that can hardly represent less than 25 % of the processed 
volume of tannery effluent. This percentage could be reduced if some cleaner 
technologies are applied such as the prevention of salt curing for skins, the direct 
recycling of pickling liquors or the selection of saltless chemicals in the tannery 
process when it is economically feasible. 

A practical solution has to be established for the reject and evaporation (natural or 
accelerated) can give the possibility to recover some good quality salt, with some 
possibility of reuse for hide preservation. 

An up scaling of the project, with a modified pre-treatment scheme, is recommended 
to evaluate the reliability and the running cost of such a process. Two proposals 
were prepared for 200 m3/d and 4000 m3/d. The main point to be taken into account 
is the organisation of the pre-treatment in order to reduce the use of chemicals, 
protect the membranes, and limit the rejected volumes. 

3.3. PDU/3 Fleshings in UASB reactor 
Tannery effluent can be processed trough anaerobic treatment to reduce the 
oxidable matters. An experiment was carried out at CLRI to evaluate the operational 
parameters of such a process, including the recovery of methane produced through 
the process. Tannery fleshings can be process through anaerobic treatment to 
produce gas, as major component from fleshings is organic matter. 

By mixing the two components, effluent and fleshing, it could be possible to reduce 
the waste volume produced by the tanneries and to generate gas useful for 
electricity production needed for tannery equipment. 

The objective of this POU was to test the feasibility of the anaerobic process 
technology with tannery waste and to evaluate the technical parameters and costs 
of such a process. 

A UASB pilot plant was already installed and available at CLRI in Chennai. This pilot 
plant was used to process tannery effluent coming from Pallavaram tanneries and 
the results obtained were quite satisfactory for this type of treatment. 